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Immune checkpoint inhibitors

Anti-PD1 antibodies
• Pembrolizumab
• Nivolumab
• Cemiplimab
• Dostarlimab

Anti-PDL1 antibodies
• Atezolizumab
• Durvalumab
• Avelumab

Rouanne et al, World J Urology,  2018
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Immune checkpoint inhibitors
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Selected grade 3-4 toxicities from 
Checkmate-067 study in metastatic melaoma

Ipilimumab/nivolumab Nivolumab Ipilimumab



Immune checkpoint inhibitors –
melanoma survival



Case 1
72F
Metastatic clear cell renal cell carcinoma
• Ipilimumab/nivolumab x4 from June 2021
• Complicated by gr 2 hepatitis post C4

• Responded to prednisone

• Maintenance nivolumab from Oct 21 
• Responded to further low dose prednisone

• Treatment continued with stable disease radiologically
• Distal pancreatectomy Nov 2022 for presumed pNET

• Histology, met RCC
• Loose BM post – on Creon



Case 1

• Presented to ED 4.1.23 with:
• Abdominal and ‘burning’ chest pain worsening over weeks
• Nausea and vomiting
• 3 loose bowel motions / day stable over months

• CT: multiple new enlarged abdominal lymph nodes and mesenteric stranding. Suggestive of nodal 
metastases from RCC.  Enteritis with reactive lymphadenopathy is thought less likely. Fluid in pancreatic 
bed

• Admitted 48 hours, analgesia and antiemetics for symptomatic management



Case 1

• Re-presented 48 hours after discharge; family 
frustrated

• Ongoing nausea, vomiting and abdominal pain



Immunotherapy Question 1
What next?

• CT Brain with contrast
• Endoscopy
• Palliative care consult to manage refractory nausea
• Psychology input



Case 1

• Symptoms escalated during hospital stay with worsening 
vomiting and minimal oral intake. Now 20 bowel 
motions/24 hours

Reduced folds in duodenum, flattening
Colon macroscopically normal appearance



Case 1

• IV methylprednisolone 2mg/kg commenced
• Improvement but not resolution of symptoms
• Infliximab 5mg/kg on D5 of methylpred with 

ongoing resolution of symptoms



Gastritis/duodenitis

• Much less common than lower GI toxicity; can occur together

• Incidence unclear, case reports/series; estimated <1%

• Symptoms include:
• Nausea/vomiting (50-100%)
• Abdominal pain (30-75%)
• Dyspepsia (38%)
• Bleeding (18% in one case series)
• Concomitant lower GI symptoms eg. diarrhoea up to 50%

• Management guided by case series - as for lower GI toxicity with steroids and anti-TNF-α agents in refractory 
cases



Case 2
69M
• Resected stage IIIC (pT3bN2bM0) melanoma
• BG: AF with prior tachycardia induced CMP, asthma
• Treated with adjuvant nivolumab from June 2022
• Presented for cycle 9 treatment, reporting:

• Fatigue/lethargy
• Postural dizziness
• Anorexia, abdominal pain, nausea/vomiting
• No diarrhoea



Immunotherapy – Question 2
What do you think this is likely to be?

Non specific immunotherapy toxicity
Gastritis/duodenitis
Brain metastasis
New onset diabetes
Pituitary dysfunction



Case 2



Case 2



Case 2

• Diagnosed with 
immunotherapy related 
diabetes mellitus

• IV rehydration, IV insulin 
and IV dextrose

• Vomiting and abdominal 
pain resolved with 
correction of ketoacidosis



Endocrinopathies

• Clinically significant endocrinopathies in up to 10% 
patients

• Most commonly hypothyroidism
• Can include: hypoadrenalism, hypopituitarism / hypophysitis, 

diabetes
• Incidence of ICI-associated diabetes <1%

• Irreversible
• Steroids rarely indicated
• Do not preclude further immunotherapy



Case 3

43M
• Unresectable stage III melanoma with multifocal chest wall recurrence after 

several prior resections
• No medical history, runs earth moving business
• Commenced on ipilimumab/nivolumab Jan 2023
• Presented post C2 with fevers, chills and rigors

• No localising symptoms



Case 3

• Continued episodes fever, rigors, 
tachypnoea on D4 IV piptaz

• Mild transaminitis 
• Remained culture negative



Case  3



Immunotherapy Question 3
What next?
• ID consult
• Escalate antibiotics
• Stop antibiotics and reculture
• Start steroids
• CT head/CAP



Case 3

• Antibiotics were stopped

• Prednisone initiated 1mg/kg with rapid resolution of symptoms

Initiation steroids

• Presented to outpatient follow-up with fever and rigors having 
forgotten prednisone that morning

• Mycophenolate added to facilitate steroid wean 



Case 4

43M
• Metastatic melanoma – brain, lymph node and lung metastases,

BRAF V600E mutation
• Resection of left occipital brain metastasis with post-op SBRT
• Unable to tolerate first line treatment with BRAF/MEK inhibitor 
• Treated with ipilimumab/nivolumab from April 2020 maintenance 

nivolumab from August 2020



Case 4

• Treatment complicated by:
• Arthralgias and rash - responded to low dose steroid
• Hypophysitis

• A number of brain metastases treated with gamma-knife radiotherapy over course of 2020-2021

• Re-induction with ipilimumab/nivolumab May 2022 due to progression with subcut lesions and 
further brain metastases
(remains on prednisone 10mg)



Case 4

• Presented post C4 with fevers, 
myalgias/arthralgias, slight exacerbation of 
chronic cough

• Commenced on broad spectrum antibiotics
• Multiple BC negative, urine clear, CXR normal, 

respiratory viral panel negative
• Remained febrile after 5 days IVABs 

(incl piptaz, azithromycin, vancomycin)

10/8 11/8 12/8 13/8 14/8



Case 4

• CT BCAP: multiple small opacities 
RUL, nil other new findings

• 1/3 urine MCS cultured S. aureus
• Treated with total 2/52 IVABs 
• Admission complicated by COVID 

infection (5/7 Paxlovid); 
C difficile diarrhoea (PO 
vancomycin)

• Discharged home after 2/52



Case 4
• Readmitted 24 hours later with further fevers and SIRS response

• Normal renal function, no neurological symptoms, no GI 
symptoms, rash or bruising



Case 4

16/8
Initiation steroids

• Haematology input – consistent with ITP
• Started on 1mg/kg prednisone
• IVIg x 2 doses
• Platelets normalised

• Discharged after 2/52 on oral prednisone 75mg



Case 4

• Represented within 24 hours with 
further fevers, hypotension requiring 
inotrope support

• Again reinitiated broad spectrum Abs 
(piptaz, azithromycin, vancomycin)

• Cultures all negative
• Arthralgias but no other symptoms
• CT CAP no cause
• Ongoing fevers despite antibiotics



Case 4

• Antibiotics ceased 
• Immunology consult
• Mycophenolate 500mg bd added with plan to uptitrate

and wean steroids
• Successfully discharged home

• 3 months later imaging showed progression with new cervical lymph 
node disease

• Rechallenged with dabrafenib + trametinib with reduced dose
Remains on prednisone 17.5mg and weaning + MMF 1g bd



Case 4

• Presented 1mo after reinitiating treatment with:
• Fever 39.1°C
• Nausea
• Haemodynamically stable
• Prednisone dose now down to 8mg; remains on MMF 1g bd



Immunotherapy – Question 4

What next?

• Septic screen
• Start antibiotics
• Stop dabrafenib + trametinib
• Double prednisone dose to 15mg
• Reinitiate prednisone 1mg/kg
• Fungal cultures + induced sputum for PJP



Fever and systemic inflammatory 
syndromes
• Fever and systemic inflammatory complications of immunotherapy 

can occur including cytokine release syndrome (CRS) and 
haemophagocytic lymphohistiocytosis (HLH)

• Requires usual workup to exclude infectious causes
• Limited data to guide management but can be steroid responsive



Summary

Champiat et al, Ann Oncol, 2016
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